
Prepared by: GM BluePlan Engineering 
Contact Person: Laurie Boyce, M.A. – Senior Project Manager 

E: laurie.boyce@gmblueplan.ca 
Royal Centre, 3300 Highway No. 7 

Suite 402, Vaughan, Ontario, L4K 4M3 
P: 416 703 0667 

Schedule C Municipal Class Environmental Assessment 

Clarkson Water Resource 
Recovery Facility 

Volume 1: Environmental Study Report 

For Public Review 

May 2023 



 

 

Clarkson WRRF EA - ESR 
GMBP File No. 719051 

May 2023 

i 

TABLE OF CONTENTS 

1.0 Introduction and Background ........................................................................................................................ 1 

1.1 Study Purpose and Objectives .......................................................................................................................... 1 
[...]
has a peak approved capacity of 1,523 MLD (17,627 L/s) per the ECA. 

There are no outfall capacity challenges at the Clarkson WRRF. However, the G.E. Booth WRRF outfall is 
at its capacity limits, and to avoid the risk of overall plant flooding, the G.E. Booth WRRF is operated to 
allow a maximum of 100 mm of flooding downstream of the secondary clarifier weir, for emergency 



 

 38 

 

Clarkson WRRF EA - ESR 
GMBP File No. 719051 

May 2023 

38 

situations. Flooding of the weir at the G.E. Booth WRRF has occurred occasionally during high wet-
weather flow events. 

4.4.2 Outfall Hydraulic Analysis 

Hydraulic capacity analyses were undertaken to confirm the existing capacities of the outfalls at the 
Clarkson WRRF and the G.E. Booth WRRF. Lake levels are projected to increase in the future due to 
potential impacts related to climate change, and this was considered in the hydraulic capacity analyses. 
A summary of historical lake levels as well as lake level projections relative to the International Great 
Lakes Datum (IGLD) 1985 is presented in Table 4-10. 

Table 4-10: Historical and Projected Lake Levels for Lake Ontario 

Climate 
Condition Climate Variable Trend 

Historical 
Baseline 

(1981-2010) 

Climate Model Projections* 

Mid-Century 
(2050s) 

End of 
Century 
(2080s) 

Water Level 
Lake Ontario Water Level 
– high scenario (90th 
percentile), metre IGLD 

Increasing 
74.77 

metres 
75.55 

metres 
76.02 metres 

Notes (*): The study used state-of-the-science climate modelling recommended by the Intergovernmental Panel on Climate Change (IPCC) to 
obtain future climate conditions for the period of 2011-2100, resulting in three future time horizons: the 2020s, 2050s and 2080s. 

The hydraulic capacity assessment was completed at lake levels of 75.65 m and 76.00 m, assuming two 
plant operation scenarios: 

1. No flooding of the secondary clarifier weirs. 
2. Maximum of 100 millimeters of flooding to the secondary clarifier weirs (i.e., G.E. Booth WRRF 

current operating condition). 

4.4.3 Outfall Capacity Requirements  

Results of the hydraulic analysis under each scenario are presented in Table 4-11 for each WRRF outfall, 
and indicate that: 

• The Clarkson WRRF outfall capacity is higher than the approved rated capacity of the outfall as 
identified in the ECA, without flooding the secondary weirs. 

• The G.E. Booth WRRF outfall capacity is lower than the approved rated capacity of the outfall as 
identified in the ECA, even when allowing for up to 100 mm of secondary clarifier weir flooding. 

  



 

 39 

 

Clarkson WRRF EA - ESR 
GMBP File No. 719051 

May 2023 

39 

Table 4-11: Outfall Capacity WRRFs 

Secondary Clarifier 
Weir Flooding Scenario 

High Lake Level 
(metre) 

Clarkson WWTP 
Total Peak Flow to 

Outfall Sewer (MLD) 

G.E. Booth WWTP 
Total Peak Flow to 

Outfall Sewer (MLD) 
No Flooding 75.65 1,200 1,500 
No Flooding 76.00 1,200 1,500 

100-millimetre 
Flooding 

75.65 1,482 1,680 

100-millimetre 
Flooding 

76.00 1,482 1,641 

4.5 Opportunity Statement 
As described above, the Region’s Growth Management Process and 2020 Water and Wastewater Master 
Plan identified significant growth across the Region of Peel. With this approved growth to year 2041 and 
vision for growth beyond 2041, additional wastewater (liquid), biosolids and outfall treatment capacities 
are required to meet the needs of Peel’s citizens and to continue to protect the environment. In addition, 
there are long term risks associated with depending on incineration alone to manage all biosolids 
produced at both the Clarkson WRRF and the G.E. Booth WRRF.  

  

Study Opportunity Statement 
The Clarkson WRRF Class EA, in conjunction with the G.E. Booth WRRF Class EA, presents the 
opportunity to develop a preferred solution for treating wastewater in the lake-based Peel system 
that will: 

• Meet future needs associated with population growth, new regulations, climate change, 
energy efficiency, and wet weather flow management, 

• Address community expectations regarding level of service, odour, air/noise, water 
quality, protection of the environment, and aesthetics, and  

• Provide greater flexibility and reliability in wastewater and biosolids management. 



 

 40 

 

Clarkson WRRF EA - ESR 
GMBP File No. 719051 

May 2023 

40 

5.0 Existing Wastewater System and Servicing Conditions 

This section describes the existing servicing conditions of the Region of Peel wastewater collection and 
treatment system. The wastewater characteristics, plant capacities and effluent quality requirements are 
described in detail for the Clarkson WRRF. An overview of the G.E. Booth WRRF is also provided to 
support the Phase 2 region-wide alternative solutions’ assessment. 

5.1 Watershed System 
The Clarkson WRRF is located in the Credit River watershed, specifically within the Lake Ontario 
Shoreline West Tributaries sub-watershed, which is located in a larger sub-area known -as the Lower 
Watershed. The Credit River watershed outlets to Lake Ontario via the Credit River and several 
associated tributaries and is governed via the Credit Valley Conservation (CVC) Authority. A localized area 
in the northeast of the service area is in the East Branch Lisgar of the Sixteen Mile Creek watershed, 
which is under the jurisdiction of Conservation Halton.  

The G.E. Booth WRRF is also located in the Credit River Watershed, as well as the western portion of its 
service area. The eastern portions of the G.E. Booth WRRF service area are located in the Etobicoke 
Creek watershed, Mimico Creek watershed, and Humber River watershed, all of which are under the 
jurisdiction of the Toronto and Region Conservation Authority (TRCA). 

5.2 Wastewater Collection  
Wastewater produced from residential, industrial, commercial, and institutional users enters a municipal 
sewer system where it is conveyed to a wastewater plant for treatment, prior to discharge to a local 
water body such as a lake, stream, or river. The Peel lake-based wastewater system consists of 2,644 
kilometres of sewers, 36 wastewater pumping stations, and two wastewater treatment facilities – the 
Clarkson and G.E. Booth WRRFs. These WRRFs service the Cities of Brampton and Mississauga, the urban 
areas in Caledon, and parts of the Regional Municipality of York and the City of Toronto.  

The Clarkson WRRF is located in southwest Mississauga, south of Lakeshore Road between Southdown 
Road and Winston Churchill Boulevard. The site has an area of approximately 32 hectares (79 acres). The 
G.E. Booth WRRF is located in the southeast corner of the City of Mississauga south of Lakeshore Road 
East, between Dixie Road and Cawthra Road. The site has an area of approximately 36 hectares (90 
acres). Today, the G.E. Booth and Clarkson WRRFs collectively service about 1.4 million customers. Both 
WRRFs are operated by the Ontario Clean Water Agency (OCWA) under contract to the Region. 

The Peel collection system consists of two predominant service areas: the East Trunk system, conveying 
flows to the G.E. Booth WRRF and the West Trunk system, which convey flows to the Clarkson WRRF. 
Through proactive planning, Peel has continually optimized, rehabilitated, upgraded, and expanded their 
wastewater system in an environmentally and cost-efficient manner to meet the needs of its citizens. 
The 2020 Master Plan builds on these historical investments by further refining Peel’s system wide 
strategy and key infrastructure projects for managing wastewater to 2041 and beyond. The 2020 Master 
Plan also documents expansion of the collection system to accommodate growth in the service areas.  
The services areas and areas of planned growth and intensification are illustrated in Figure 5-1. 



 

 41 

 

Clarkson WRRF EA - ESR 
GMBP File No. 719051 

May 2023 

41 

 

Figure 5-1: Planned Growth and Intensification 



 

 42 

 

Clarkson WRRF EA - ESR 
GMBP File No. 719051 

May 2023 

42 

5.3 East-to-West Diversion Trunk Sewer 
A cornerstone to Peel’s system-wide strategy is to maximize the conveyance capacity between the East 
and West Trunk Systems in order to make use of available capacity in the west trunk system by diverting 
flows via the East-to-West Diversion. The East-to-West Diversion is a proactive approach to managing 
capacity and making optimal use of existing infrastructure, while limiting necessary capacity upgrades. It 
also provides an opportunity to implement real time controls for managing wet weather flows to each 
WRRF. 

The East-to-West Diversion Trunk Sewer is a 1.5 to 2.4 metre diameter trunk sewer that extends west 
from the East Trunk sewer along Derry Road, Old Derry Road, old Creditview Road and Creditview Road 
to the West Trunk System at Highway 401. The sewer is approximately 11 kilometres in length and being 
constructed using trenchless technologies where possible to reduce (or mitigate) impacts. It is planned 
to be completed by 2026, at which time flows can be diverted from the G.E. Booth WRRF catchment area 
west to the Clarkson WRRF catchment area. Through the assessment of alternative strategies presented 
in Section 7.0, the flows to be diverted through the East-to-West Diversion to optimize use of existing 
WRRF infrastructure and plan for future expansions are identified. 

5.4 Wastewater Characteristics 
Raw wastewater characteristics are not the same at G.E. Booth and Clarkson WRRFs. Raw sewage data 
from 2015-2019 indicated that the raw wastewater received at the G.E. Booth WRRF has higher 5-day 
biological oxygen demand (BOD5) and Total Suspended Solids (TSS) than the raw wastewater received at 
the Clarkson WRRF.  

The 2020 Master Plan presents an analysis of the users in each catchment, and results indicated that 
there are significantly more industries or high strength users in the G.E. Booth WRRF catchment area 
than in the Clarkson WRRF catchment area, that account for the different raw wastewater 
characteristics. The review indicated that the G.E. Booth catchment has 119 high strength industrial 
users, compared to the Clarkson WRRF catchment with 16 high strength users, and that 98% of high 
strength users’ loadings are generated within the G.E. Booth WRRF catchment. In addition, the review 
found that approximately 41% of the high strength users are north of the East-to-West Diversion, and 
59% south of the Diversion. The distribution of the high strength users in the catchment areas of the G.E. 
Booth WRRF and the Clarkson WRRF is shown in Figure 5-2. The implications of diverting flows on solids 
loading to the WRRFs were considered as part of the development and assessment of alternative 
strategies presented in Section 7.0. 



 

 43 

 

Clarkson WRRF EA - ESR 
GMBP File No. 719051 

May 2023 

43 

 

Figure 5-2: Distribution of High Strength Users 



 

 44 

 

Clarkson WRRF EA - ESR 
GMBP File No. 719051 

May 2023 

44 

5.5 Clarkson Water Resource Recovery Facility  

5.5.1 Wastewater Treatment Processes 

The Clarkson WRRF is a conventional activated sludge system with a current rated average daily flow 
capacity of 350 MLD, provided by two separate primary and secondary process trains designated as Plant 
1 and Plant 2. The major liquid treatment processes include screening and grit removal, primary 
treatment, secondary treatment, and phosphorus removal. Effluent disinfection is provided by 
chlorination and dechlorination in the plant outfall. The plant currently practices chemically enhanced 
primary treatment using ferrous chloride to precipitate phosphorus and improve primary treatment 
performance.  

The solids handling processes at the Clarkson WRRF include waste activated sludge (WAS) thickening, 
anaerobic digestion, and dewatering. Raw sludge from the primary clarifiers and thickened WAS (TWAS) 
are blended and directed to anaerobic digesters for digestion. The digested sludge is dewatered, and the 
dewatered cake is trucked to the G.E. Booth WRRF for incineration. Approximately three trucks (40m3 
capacity) per day on average transfer the digested and dewatered sludge. The biogas produced at the 
digesters is either directed to a 1.4-megawatt cogeneration facility (combined heat and power engine) or 
used by the boilers for sludge heating. The electricity generated at this facility is used within the 
treatment plant distribution system, and heat is used for digester process heating.  

Figure 5-3 shows the site plan for the Clarkson WRRF showing existing facilities, Figure 5-4 illustrates the 
general flow between key unit processes.  



 

 45 

 

Clarkson WRRF EA - ESR 
GMBP File No. 719051 

May 2023 

45 

 

Figure 5-3: Clarkson WRRF Existing Plan Facilities 



 

 46 

 

Clarkson WRRF EA - ESR 
GMBP File No. 719051 

May 2023 

46 

Figure 5-4: Clarkson WRRF Simplified Process Flow Diagram 

Further descriptions of the unit processes are described in the subsections below. 

5.5.1.1 Screen and Grit Removal 

The screens and grit removal systems are housed in the headworks facility. Mechanical screens remove 
material such as rags, paper, and branches and other untreatable debris from the wastewater. Heavier 
inorganic particles, such as sand and grit, are removed through the vortex operated grit chambers. 
Screenings and grit material removed from the wastewater stream are collected and trucked to landfill 
for disposal. This facility is also equipped with a waste receiving station. 

5.5.1.2 Primary Treatment 

From the headworks, the wastewater diverges into two separate streams and is conveyed to the primary 
clarifiers in Plants 1 and 2. The primary clarifiers allow further solids in the wastewater to settle or float 
to the surface over several hours. Solids that settle to the bottom of these tanks are scraped to a hopper 
and pumped to the solids treatment processes as described below. Primary clarifiers also allow for the 
removal of oil, grease, and scum from the surface of these tanks via skimming mechanisms. This solids 
removal process is referred to as primary treatment. To enhance the effectiveness of the solids’ removal, 
the Region adds chemical components including iron salt (ferrous chloride) and optional polymers to the 
wastewater as it flows into and out of the primary clarifiers. These chemicals act as coagulants, binding 
the soluble phosphate and other solids for ease of removal. This process is known as chemically 
enhanced primary treatment (CEPT). 



 

 47 

 

Clarkson WRRF EA - ESR 
GMBP File No. 719051 

May 2023 

47 

5.5.1.3 Secondary Treatment 

The primary treated wastewater then flows into the Plant 1 and 2 secondary treatment facilities, which 
are the aeration tanks and secondary clarifiers, to further remove the dissolved solids which contain 
organic contaminants. The functions of the aeration tanks and secondary clarifiers are described as 
follows: 

• Aeration tanks: Air is added to the aeration tanks, allowing the bacteria present in the primary 
treated wastewater to consume or convert the organic contaminants and harmful ammonia into 
non-active compounds. The bacteria are aerobic, meaning they use oxygen to consume these 
contaminants by changing the molecular structure. At this stage nitrification occurs, where the 
bacteria oxidizes the ammonia to nitrate. Nitrification of wastewater is important, as nitrogen in 
its un-ionized ammonia form is toxic to aquatic life. 

• Secondary clarifiers: The mixture of micro-organisms and treated wastewater coming from the 
aeration tanks flows into the secondary clarifiers, where the activated sludge solids settle to the 
bottom, and are pumped to the solid treatment facilities for further treatment. A portion of this 
activated sludge is returned to the primary clarifiers to support the biological processes within 
the aeration tanks. 

5.5.1.4 Disinfection 

Secondary effluent, which is substantially free of solids and organic contaminants, passes on to 
disinfection. At this stage the treated wastewater, now referred to as effluent, is dosed with chlorine 
(sodium hypochlorite) to kill bacteria or viruses. The chlorinated effluent is conveyed through the outfall 
to allow time for disinfection. The effluent is dechlorinated seasonally (June 1 to September 30), using 
sodium bisulphate, to remove the residual chlorine prior to discharge through the outfall to Lake 
Ontario. 

5.5.1.5 Outfall 

The final effluent from the Clarkson WRRF is sent to a 12-metre diameter drop shaft and then discharged 
to Lake Ontario through a 3-metre diameter and 2,200-metre-long outfall with an ECA rated peak flow 
capacity of 1,400 MLD. However, as described in Section 4.4.3, hydraulic analysis has indicated that the 
actual capacity of the outfall may be higher (i.e., a least 1,500 MLD).  The outfall structure allows the 
final effluent to be retained long enough to thoroughly disinfect and remove chlorine residuals before 
discharge to Lake Ontario. The diffusers are located along the last 500-metre of the outfall pipe. It has 18 
risers and diffuser ports that allow effluent to be discharged to the lake over a large area. 

5.5.1.6 Solids Treatment 

The waste activated sludge (WAS) from the secondary clarifiers from each plant is pumped to the 
Biosolids Building (refer to Figure 5-3) where it is thickened using rotary drum thickeners. The thickened 
WAS (TWAS) is conveyed to storage tanks where it is mixed before being pumped to the anaerobic 
digesters. The removed liquid from the thickening processes is conveyed to decant tanks and then back 
to the primary clarifiers. The raw sludge from the primary clarifiers and TWAS are pumped to the 



 

 48 

 

Clarkson WRRF EA - ESR 
GMBP File No. 719051 

May 2023 

48 

anaerobic digesters where sludge is broken down to produce digester gas and digested sludge. The 
digester gas is captured and sent to the onsite storage tank prior to the cogeneration facility to produce 
heat and electricity for facility use; heat is used as part of the digestion process and electricity is fed back 
into the facility’s electrical distribution system. 

After digestion, the biosolids are dewatered using high speed centrifuges which reduce the water 
content, bringing the solids content up to approximately 28% by weight. The dewatered sludge is then 
conveyed to the truck loading bay and then hauled to the Receiving Silo at the G.E. Booth WRRF for 
incineration. 

5.5.1.7 Incineration (Thermal Oxidation) 

The G.E. Booth WRRF has four fluidized bed reactors or incinerators. One incinerator is reserved for 
standby use, allowing for up to three operating units at any time. Each incinerator has an operating 
capacity of 70 dry tonnes of solids per day (dT/d). This amount varies depending on operating settings 
such as sludge feed rate, organic content, and water content, but they are operated such that the ECA air 
quality emissions requirements are met. These incinerators, although located at the G.E. Booth WRRF, 
manage the biosolids from the Clarkson WRRF. 

5.5.1.8 Odour Control 

Odourous air generated in the headworks building is collected and treated with two air scrubbers to 
remove odour components before discharging the treated air to the atmosphere. Three biofiltration 
units are used to treat odourous air collected from the outlet side of the primary clarifiers which is 
combined with untreated air collected from the primary clarifier inlets and discharged to the 
atmosphere via the exhaust stack. 

5.5.1.9 Power Generation and Energy Management 

The Clarkson WRRF can produce renewable energy in two ways: cogeneration fueled by digester gas and 
hydroelectric energy collected at the outfall drop shaft. The cogeneration facility is equipped with a 1.4 
MW generator that is fueled by digester gas, a renewable fuel. Electricity generated by the cogeneration 
unit is fed back into the Clarkson WRRF electrical distribution system and residual heat is used to heat 
the digester process. The Region has plans to construct a second cogeneration unit to double capacity to 
2.8 MW of hydroelectric power generated using a Kaplan style turbine located at the bottom of the 
outfall drop shaft. This supplies a 240-kW generator supplying 600 V power to the disinfection building. 

5.5.1.10 Standby Power 

The Clarkson WRRF has two hydro feeds for redundancy; however, the plant only has standby power for 
the headworks and administration facilities. Additional standby power is required to support the liquid 
treatment processes at the WRRF’s expanded capacity. The Region has plans to construct a new 
centralized facility with diesel generators to provide this capacity. The facility would mitigate the 
potential for odour generation during power outages and would allow for continuous primary treatment 



 

 49 

 

Clarkson WRRF EA - ESR 
GMBP File No. 719051 

May 2023 

49 

to avoid non-compliance. Three 2.5 MW generators were recommended for a total available capacity of 
7.5 MW. 

5.5.2 Unit Process Treatment Capacity 

Wastewater treatment systems in Ontario are governed by the MECP and subject to Federal legislation, 
as described in Section 3.1. The MECP issues Environmental Compliance Approvals (ECAs) under the 
Environmental Protection Act; an ECA for a WRRF dictates plant capacities, final effluent discharge 
requirements based on the sensitivity of the receiving waters, and monitoring protocols. As indicated, 
the rated capacity of the Clarkson WRRF is currently 350 MLD average day flow split between Plants 1 
and 2, as specified in its Amended ECA (NUMBER 0729-9KBNNY), June 2014. The Clarkson WRRF 
currently receives approximately 220 MLD average day flow. 

5.5.2.1 Wastewater (Liquid) Treatment 

A hydraulic capacity assessment was completed for the major unit processes to evaluate the capacity of 
the existing facility, and to be used as the basis for establishing capacity expansion alternatives and their 
requirements. The assessment was based on traditional desktop analytical methods, using historical 
plant operational data, plant design criteria, approved ECA capacities, and typical design guidelines. 

Table 5-1 illustrates the parameters for planning capacity of each unit process at the G.E. Booth and the 
Clarkson WRRFs. Inlet sewers and screening facilities, as well as the outfall are designed to meet peak 
instantaneous flows, and the grit chambers and disinfection time to meet peak hourly flows.  Designing 
the primary clarifiers at peak day flows allows all the plant to by-pass secondary treatment during severe 
wet weather events. In this case, the by-pass flows receive primary treatment and disinfection before 
they are re-combined with the fully treated flow and released to Lake Ontario through the outfall. The 
solids unit processes, including the thickening and dewatering processes and the incinerators at the G.E. 
Booth WRRF are designed based on peak monthly solids loading. 

  



 

 50 

 

Clarkson WRRF EA - ESR 
GMBP File No. 719051 

May 2023 

50 

Table 5-1: Unit Process Capacity Assessment Basis 

Unit Process Capacity Parameters Capacity Assumptions 
Inlet Sewer Peak Hourly Flow All sewers online 

Screens Peak Hourly Flow One screen offline 
Grit Chambers Peak Hourly Flow All grit chambers online 

Primary Clarifiers Peak Day Flow 
One primary clarifier out of 

service 
Aeration Tanks Average Day Flow One aeration tank offline 

Oxygenation System Peak Loading One blower offline per plant 
Secondary Clarifiers Peak Hourly Flow, Peak Loading One secondary clarifier online 

Disinfection (Contact Time) Peak Hourly Flow N/A 
Outfall Peak Hourly Flow N/A 

Anaerobic Digesters (Clarkson 
WRRF only) 

Peak Month Loading All Digesters Online 

Thickening Peak Month Loading One centrifuge offline 
Dewatering Peak Month Loading One centrifuge offline 
Incineration Peak Month Loading One incinerator offline 

The capacity of each unit process in relation to its rated flow capacity of 350 MLD can be seen in Figure 
5-5. The graphs are colour coded based on the capacity limiting condition for each unit process, 
assuming an average day flow design capacity of 350 MLD and the following peaking factors: 

• Peak Daily Flow (PDF) = 1.7 
• Peak Hourly Flow (PHF) = 2.4 
• Peak Instantaneous Flow (PIF) = 3.0 

As indicated on Figure 5-5, the unit processes at the Clarkson WRRF, including the outfall, have capacity 
to meet 350 MLD average rated design flow requirements. 



 

 51 

 

Clarkson WRRF EA - ESR 
GMBP File No. 719051 

May 2023 

51 

 

Figure 5-5: Clarkson WRRF Hydraulic Capacity at 350 MLD Average Rated Design Flow 

5.5.2.2 Solids Capacity 

Biosolids production is directly proportional to the influent wastewater load, and therefore, depends on 
characteristics of the wastewater and the types of wastewater treatment processes. The historical unit 
production rates and peaking factors were used to project future biosolids production at the existing 
rated capacities of the WRRFs and for each of the wastewater treatment alternatives based on the 
projected BOD5 load. The peaking factor used for peak month loading is 1.3. 

The new primary sludge thickening facility at the Clarkson WRRF is being designed to meet future 
treatment needs. The capacity assessment indicated that solids unit processes at Clarkson WRRF have 
the capacity to meet design peak month loadings with the exception of anaerobic digestion. 

5.5.2.3 Outfall 

Based on the hydraulic analysis, expanding the Clarkson WRRF will not require additional outfall capacity. 
The existing outfall is sufficient to meet future needs and may have additional capacity beyond that 
identified in the ECA. A separate study is being undertaken by Peel Region to explore the feasibility of 
retrofitting the existing fixed orifice diffusers with variable orifice diffusers (Tideflex “duckbilled” 
diffusers). Variable orifice diffusers offer the advantage of being able to change output depending on 
different flow conditions, thereby allowing for increased discharge velocities and enhanced mixing and 
dilution. 



 

 52 

 

Clarkson WRRF EA - ESR 
GMBP File No. 719051 

May 2023 

52 

5.5.3 Effluent Design Objectives and Limits 

The effluent existing ECA design objectives and compliance limits for the Clarkson WRRF effluent are 
shown in Table 5-2. The operating objectives are what the plant is designed to meet, while the 
compliance limits are the limits that must be met, or the Region is in non-compliance with MECP 
requirements. The Clarkson WRRF effluent currently meets its compliance limits. 

Table 5-2: Clarkson WRRF Design Objectives and Compliance Limits (Amended ECA Number 0729-
9KBNNY)* 

Parameter 
Effluent Design 

Objectives -
Concentration 

Compliance Limits - 
Concentration 

Compliance Limits – 
Loading3 

Carbonaceous Biological 
Oxygen Demand (CBOD5)1 

15 mg/L 25 mg/L N/A 

Total Suspended Solids (TSS)2 15 mg/L 25 mg/L N/A 
Total Phosphorous (TP) 0.8 mg/L 1.0 mg/L 350 (kg/d) 
Total Ammonia Nitrogen2 for 
May 1 to June 15 

6.6 mg/L 13.2 mg/L N/A 

Total Ammonia Nitrogen2 for 
June 16 to Sept 15 

6.6 mg/L 10.5 mg/L N/A 

Total Ammonia Nitrogen2 for 
Sept 16 to Oct 31 

6.6 mg/L 13.2 mg/L N/A 

Total Ammonia Nitrogen2 for 
Nov 1 to April 30 

13.2 mg/L 24.7 mg/L N/A 

E.coli N/A 
200 organisms/100mL 
(June 1 to September 30) 

N/A 

Total Chlorine Residual (TCR) 0.0 mg/L 0.1 mg/L N/A 
pH 6.5 to 9.0 6.5 to 9.0 N/A 

1 Based on annual average concentration values  
2 Based on monthly average concentration values  
3 Based on the annual average daily loading during any calendar year 
*Note: The Amended ECA NUMBER 0729-9KBNNY issued June 2014 mistakenly expressed total ammonia as TAN. The table above has been 
corrected accordingly, and the future amended ECA for the Clarkson WRRF will also be corrected. 

In order to confirm the effluent limits for the expansion, a Receiving Water Impact Assessment (RWIA) 
was undertaken to meet the MECP’s Provincial Water Quality Objectives (PWQO), following Phase 2 of 
the Class EA. The results of the RWIA have been used in the evaluation of alternative treatment 
technologies and design concepts (Section 8.0), and the development of the preferred design concept 
(Section 9.0). 



 

 53 

 

Clarkson WRRF EA - ESR 
GMBP File No. 719051 

May 2023 

53 

5.6 G.E. Booth Wastewater Treatment Plant 

5.6.1 Wastewater Treatment Processes 

The G.E. Booth WRRF is also a conventional activated sludge plant with chemical phosphorus removal, 
meaning it uses biological and chemical processes to treat wastewater. Wastewater flows by gravity to 
the WRRF through one 2,400 mm diameter sewer and two 2,140 mm sewers. The trunk sewers converge 
at the inlet chamber system then flow through two conduits into the headworks facility and subsequent 
conventional treatment process. The wastewater is then diverted into three separate secondary 
treatment plants known as Plants 1, 2 and 3, served by common disinfection and solids handling 
facilities. The existing liquid treatment processes are the same as described above for the Clarkson 
WRRF, and include screening, grit removal, primary clarification, aeration, secondary clarification and 
chlorine disinfection and de-chlorination.  

The solids treatment processes are also similar to the Clarkson WRRF, with the exception of providing 
anaerobic digestion. The waste activated sludge (WAS) from the secondary clarifiers from all three plants 
is pumped to one Solids Handling Facility where they are thickened using centrifuges. The raw sludge 
from the primary clarifiers together with thickened WAS is dewatered. The dewatered cake is distributed 
to storage silos from where it is pumped into one of 4 fluidized bed incinerator reactors housed in the 
Thermal Oxidization Building. The ash slurry from the incinerators is conveyed to ash tanks and then 
pumped to one of two on-site lagoons for settling. Periodically, the settled ash is relocated to the 
adjacent holding pond for long-term, on-site disposal. Options for beneficial use of the ash are being 
pursued by the Region of Peel. 

The G.E. Booth WRRF also has systems in place to control odour from the headworks, influent and 
effluent channels and solids treatment processes. The G.E. Booth WRRF does not have standby power 
capacity but has two hydro feeds for redundancy. The Class EA for the G.E. Booth WRRF is establishing 
the needs for additional odour control and standby power.  

Figure 5-6 shows the site plan for the G.E. Booth WRRF showing existing facilities. The G.E. Booth WRRF 
is currently being upgraded, including replacement of Plant 1, and refurbishment of one incinerator. 



 

 54 

 

Clarkson WRRF EA - ESR 
GMBP File No. 719051 

May 2023 

54 

 

Figure 5-6: G.E. Booth WRRF Existing Plant Facilities 



 

 55 

 

Clarkson WRRF EA - ESR 
GMBP File No. 719051 

May 2023 

55 

5.6.2 Unit Process Treatment Capacity 

5.6.2.1 Wastewater (Liquid) Capacity 

The rated capacity of the G.E. Booth WRRF is currently 518 MLD as specified in the facility’s Amended 
ECA (NUMBER 9375-C4RKKZ), October 2021. Currently work is underway at the G.E. Booth WRRF to 
improve level of service and restore hydraulic capacity to 518 MLD. Works are currently underway at the 
G.E. Booth WRRF to improve level of service and restore hydraulic capacity to 518 MLD, including 
replacing the aging Plant 1 and upgrades to the Plant 3 primary clarifiers. 

5.6.2.2 Solid Capacity 

The capacity assessment indicated that the sludge dewatering and incinerator process are of insufficient 
size at the G.E. Booth WRRF to meet the existing design flow requirement of 518 MLD. 

5.6.2.3 Outfall Capacity 

As indicated, additional outfall capacity is required at the G.E. Booth WRRF to meet current and future 
treatment needs. 

  



 

 56 

 

Clarkson WRRF EA - ESR 
GMBP File No. 719051 

May 2023 

56 

6.0 Environmental Baseline Review 

Section 5.0 provides a review of the servicing conditions in the Study Area, while this section describes 
the existing environmental baseline conditions. Two levels of review were conducted: 

1. Literature and desktop reviews of the existing conditions on and surrounding each WRRF site to 
support the Phase 2 evaluation of alternative servicing strategies. 

2. Site-specific investigations at the Clarkson WRRF to support the evaluation of alternative design 
concepts for expanding the WRRF, and the development of the preferred design concept (i.e., 
Phase 3). 

The major focus of this section is to provide details on the existing conditions on and surrounding the 
Clarkson WRRF based on literature review, desktop studies and site-specific investigations. However, a 
high-level summary of the existing conditions on and surrounding the G.E. Booth WRRF is also provided 
for Phase 2 purposes at the end of this Section.  

Further details on the environmental baseline conditions at the Clarkson WRRF are documented in 
supporting study reports available in Volume 2 – Supporting Technical Studies of this ESR. 

6.1 Natural Environment 
The natural environment is comprised of land, air, water, flora, and fauna. An objective of this Class EA is 
to develop solutions which continue to protect and enhance, where possible, these natural 
environmental aspects.  

Two natural heritage reports were prepared as part of the Clarkson WRRF Class EA:  Natural Heritage 
Characterization Report and Natural Impact Assessment Report, which are provided in Volume 2, 
Appendix A1 and Appendix A2, respectively.  This Natural Heritage Characterization Report provides a 
review of the presence and extent of the natural heritage features and functions on and surrounding the 
Clarkson WRRF.  The Report was based on a mixture of secondary source information and the following 
ecological surveys: 

• Summer and Fall Botanical and Ecological Land Classification (2020) 
• Two rounds of Breeding Bird Surveys (2020) 
• One Aquatic Site Reconnaissance (2022) 

The information presented in the Natural Heritage Characterization Report (Volume 2 Appendix A1) was 
used to support the evaluation of alternative solutions and alternative design concepts and is 
summarized below.  The Natural Impact Assessment Report (Volume 2 Appendix A2) documents the 
impacts, mitigation and restoration measures proposed for the preferred design concept, with further 
details provided in Section 10.0. 

6.1.1 Terrestrial Habitats and Features 

The Clarkson WRRF is located in the Carolinian or Deciduous Forest Zone (as referred to as the mixed 
wood plains), an area characterized by a relatively warmer climate that supports plant species typical of 



 

 57 

 

Clarkson WRRF EA - ESR 
GMBP File No. 719051 

May 2023 

57 

more southern areas. Within the WRRF site and surrounding area, no provincially rare vegetation 
communities were identified. All ecological communities are illustrated in Figure 6-1 and described in 
Volume 2 Appendix A1. The majority of the surrounding area is identified as industrial, and 
approximately 77% of the Clarkson WRRF is developed or disturbed land cover. Other ecological 
communities on the site include land categorized as cultural meadows (CUM), meadow marshes (MAM), 
or deciduous swamp (SWD).  

The undeveloped lands at the north end, along the eastern boundary, and toward the southwest of the 
property are cultural meadow communities with some meadow marshes. The meadow marsh 
communities were described as containing several invasive species, with large numbers of European 
Reed (Phragmites australis ssp. Australis). A small area in the northwest corner is classified as a 
deciduous swamp but has been severely impacted by Emerald Ash Borer (Agrilus planipennis). 

A small proportion of the cultural meadow community, located at the north central end of the property, 
is part of the City of Mississauga’s Natural Area System (NAS), and the Credit River Watershed Natural 
Heritage System (CRWNHS). The systems include woodlots, wetlands, watercourses, and valleylands. The 